
KlinMak Srl

Via Della Levata , 1

20084 Lacchiarella ( MI ) Italy

Tel. +39 02 892929.1 Fax +39 02 892929.0

info@klinmak.com

www.klinmak.com

ESPLOSO RICAMBI ED ACCESSORI DISY 5  - SPARE PARTS LIST

C.F. / P.IVA 02529980183

R.E.A. di Milano MI – 2033410

Capitale Sociale 10.000,00 Euro i.v.

PEC: klinmak@legalmail.it



R 1.0 F.600.0 Disy 5

a b c d e

ID Part number Description Quantity  Price each. 
1 H.104.0 DISY 5 basic assembly 1                    608,10 

2 R.074.0 5 Liters canister 1                       34,10 

3 H.101.0 Complete top cover 1                    164,75 

4 H.102.0 Bottom carter 5 litres, complete 1                    102,50 

5 H.100.0 Lance complete, hose 10m long 1                    281,30 

6 V.016.0 Washer 6 2                         0,50 

7 C.180.0 Handle removable side, 5 liters 1                       21,00 

8 C.183.0 Handle, removable side 1                       17,50 

9 V.006.0 Grower washer d.6 2                         0,50 

10 V.041.0 Hexagon screw M6x40 2                         0,50 

11 G.047.0 Rubber Handle 1                         4,00 

12 V.065.0 Ground anchor screw M5x30 2                         1,00 

13 V.022.0 Selflocking nut M5 2                         0,50 

14 X.086.0 Battery charger 24V 2Ah 1                       90,00 

DISY 5

14



R 1.0 H.104.0 DISY 5 basic assembly

a b c d e

ID Part number Description Quantity  Price each. 
1 C.179.0 Chassis 5 liter tank model 1                       56,50 

2 Y.084.0 Swiveling wheel d.80 2                       15,33 

3 V.004.0 Washer M8x24 8                         0,50 

4 V.011.0 Washer Grower d.8 A2 DIN 127 8                         0,50 

5 V.012.0 Hexagonal screw M8x20 8                         0,50 

6 C.178.0 Wheel axes 1                       33,00 

7 V.040.0 Washer large 6x18 A2 7                         0,50 

8 V.006.0 Grower washer d.6 9                         0,50 

9 V.038.0 Hexagon screw M6x35 2                         0,50 

10 Y.085.0 Wheel d.200 2                         7,35 

11 V.014.0 Washer large d.6x24 2                         0,50 

12 V.052.0 Hexagon screw M6x16 2                         0,50 

13 C.181.0 Battery locker 1                       17,40 

14 G.046.0 Battery holder foam 1                         4,00 

15 X.084.0 Li-ion battery 24V 5.8Ah 1                    310,00 

16 V.015.0 Hexagon screw M6x20 5                         0,50 

17 W.078.0 High pressure pump with limit switch 1                         3,00 

18 V.080.0 Hexagon screw M6x30 4                         1,00 

19 V.030.0 Selflocking nut M6 4                         0,50 

20 W.003.0 Elbow "L" 3/8" d.12 1                       14,00 

21 W.004.0 Extension d.12 1                         5,00 

22 W.101.0 Ring gasket 1                         1,00 

23 W.098.0 Elbow rotating 3/8"M - D.6 1                       14,34 

24 W.099.0 High pressure hose L=440mm 1                       12,00 

25 W.071.0 Water hose L= 280 mm 1                         4,00 

26 Y.033.0 Metal clamp 15x25 2                         3,00 

27 C.182.0 5 Liter tank holder 1                       51,00 

DISY 5



R 1.0 H.100.0 Lance complete, hose 10m long

a b c d e

ID Part number Description Quantity  Price each. 
1 W.090.0 Multinozzle head 1                       24,00 

2 W.089.0 Nozzle d15 5                       30,15 

3 W.086.0 Nipplo 1/2"M - 1/4"F 2                         4,80 

4 W.087.0 Extension 1/4"-1/4" MM L=155 2                         7,56 

5 W.088.0 Nipplo 1/4" FF 1                         7,88 

6 W.091.0 Trigger gun 1                       35,38 

7 W.092.0 Elbow 1/4"G d. 6 1                         4,80 

8 W.096.0 Spiral hose L=10m 1                       33,77 

DISY 5



R 1.0 H.101.0 Complete top cover

a b c d e

ID Part number Description Quantity  Price each. 
1 T.013.0 Top cover 1                       90,00 

2 X.081.0 Indicatore stato batteria - Dispaly 1                       35,75 

3 X.014.0 Stabile switch ON-OFF 1                         7,00 

4 X.064.0 Battery charger plug 1                       20,00 

5 W.019.0 Hose support 17-20 1                         7,00 

6 V.074.0 Screw TS 3x12 - A2 2                         0,50 

7 V.077.0 Countersink screw M4x16 3                         0,50 

8 V.093.0 Selflocking nut M4 2                         0,50 

9 V.016.0 Washer 6 1                         0,50 

10 V.006.0 Grower washer d.6 1                         0,50 

11 V.015.0 Hexagon screw M6x20 1                         0,50 

DISY 5



R 1.0 H.102.0 Bottom carter 5 litres, complete

a b c d e

ID Part number Description Quantity  Price each. 
1 T.014.0 Bottom part, 5 liters 1                       90,00 

2 W.019.0 Hose support 17-20 1                         7,00 

3 V.077.0 Countersink screw M4x16 3                         0,50 

4 V.093.0 Selflocking nut M4 2                         0,50 

5 V.016.0 Washer 6 2                         0,50 

6 V.006.0 Grower washer d.6 2                         0,50 

7 V.015.0 Hexagon screw M6x20 2                         0,50 

DISY 5


